ANNEX 3

FCC ID: 2A8LQ-WEO0O9US

Applicant:

Address:

Manufacturer:

Address:

EUT:

Trade Mark:

Model Number:

Date of Receipt:

Test Date:

Date of Report:

Prepared By:

Address:

Hareau SAS (Weenect)
101 rue de Sevres, 75272 Paris cedex 06 France

Toplovo Industrial Co., Limited

5F, Building B2b, Yingzhan Industrial Park, Kengzi Town, Pingshan District, Shenzhen,
China 518122

WEO09US GPS tracker

N/A

WEO009US
WEO009US belongs to general model number WEO09

Sep. 13, 2024
Sep. 13, 2024 - Nov. 01, 2024
Nov. 01, 2024

Shenzhen DL Testing Technology Co., Ltd.

101-201, Building C, Shuanghuan, No.8, Baoging Road, Baolong Industrial Zone, Baolong
Street, Longgang District, Shenzhen, Guangdong, China

Test Report
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Duty Cycle

Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB)
NVNT b 2412 Antl 96.91 0.14
NVNT b 2437 Antl 96.91 0.14
NVNT b 2462 Antl 95.92 0.18
NVNT g 2412 Antl 81.82 0.87
NVNT g 2437 Antl 81.82 0.87
NVNT g 2462 Antl 81.82 0.87
NVNT n20 2412 Antl 96.3 0.16
NVNT n20 2437 Antl 97.04 0.13
NVNT n20 2462 Antl 96.3 0.16
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 2 of 33
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Duty Cycle NVNT b 2412MHz Antl

[ Keysight Spectnum Analyzer - Swept 54
AL
Center Freq 2.412000000 GHz

Ref Offset 7 dB
Ref 27.00 dBm

e

Center 2.412000000 GHz
Res BW 1.0 MHz

PH
IFGain:Low

Avg Type: Log-Pwr
Fost —»- Trig: Free Run
#Atten: 30 dB
60.0 ps|
-1.42 dBm

#VBW 3.0 MHz

Duty Cycle NVNT b 2437MHz Antl

ieysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.437000000 GHz

Ref Offset 6.89 dB
Ref 26,89 dBm

=

Center 2.437000000 GHz
Res BW 1.0 MHz

PHO: Fast ~+—  17ig: Free Run
IFGain:Low

N 10:31:37 AMOct 21, 2024
Avg Type: Log-Pwr TR

#Arten: 30 dB

Mkr1 960.0 ps|
3.54 dBm

#VBW 3.0 MHz

Sweep 100.0 ms (10001 pts)

Center Freq 2.462000000 GHz

Ref Offset 6.43 dB
Ref 2643 dBm

il

Center 2.462000000 GHz
Res BW 1.0 MHz

IFG:

PHO: Fast ~+—= 1
vp #Atten: 30 dB

Mkr1 360.0 ps|
5.88 dBm

L R

#VBW 3.0 MHz

Sweep 100.0 ms (10001 pts)

FUNCTION WIDTH!

Duty Cycle NVNT g 2412MHz Antl
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[ Keysight Spectrum Analyzer - Swept SA
RL 3 A

Center Freq 2.412000000 GHz

PNO: Fast ~+—  17ig: Free Run
IFGain:Low #Atten: 30 dB.

Ref Offset 7 dB
Ref 27.00 dBm

Center 2.412000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

H VALUE

G STATUS

Duty Cycle NVNT g 2437MHz Antl

[ Keysight Spectnum Analyzer - Swept 54
RL [3 : e ]
Center Freq 2.437000000 GHz Avg Type: Log-Pwr
PNO: Fast ~+—  17ig: Free Run
IFGain:Low #Atten: 30 dB
168 Mkr1 50.00 ps|
Ref Offset 6,89 dB
Ref 26,89 dBm -1.41 dBm

Center 2.437000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

FUNCTION VALUE

MR M | X Y FUNCTION FUNCTION WIDTH
41 dBm
4.07 dBm|
1,72 dBm|

G STATUS

Duty Cycle NVNT g 2462MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL G A

Center Freq 2.462000000 GHz Avg Type: Log-Pwr
PNO: Fast ~+—  1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.43 dB
Ref 2643 dBm

Center 2.462000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

FUNCTION VALUE

MKF M 3 X FUNCTION | FUNCTION WIDTH

Duty Cycle NVNT n20 2412MHz Antl
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i Spectnum Anabyzer - Swept SA
RL ENSEIN .

Center Freq 2.412000000 GHz Avg Type: Log-Pwr

PNO: Fast ~+—  17ig: Free Run

1FG ow

Mkr1 400.0 ps|
5.96 dBm

Ref Offset 7 dB
Ref 27.00 dBm

Center 2.412000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

G STATUS

Duty Cycle NVNT n20 2437MHz Antl

it Spectrum Analyzer - Swept SA
RL

Center Freq 2.437000000 GHz o “Avg Type: Log Pwr

PHO: Fast ~+—  17ig: Free Run
FGi

Mkr1 170.0 ps|
4.25 dBm

Center 2.437000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

G STATUS

Duty Cycle NVNT n20 2462MHz Antl

it Spectrum Analyzer - Swept SA
RL

Center Freq 2.462000000 GHz o “Avg Type: Log Pwr

PHO: Fast ~+—= 111

Mkr1 1.110 ms|
Ref Offset 6.43 dB
R:f 2;:13 dBm 2.53 dBm

13
Wi

Center 2.462000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 5 of 33
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Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT b 2412 Antl 17.329 0.14 17.47 30 Pass
NVNT b 2437 Antl 17.513 0.14 17.65 30 Pass
NVNT b 2462 Antl 16.591 0.18 16.77 30 Pass
NVNT g 2412 Antl 15.931 0.87 16.80 30 Pass
NVNT o] 2437 Antl 15.653 0.87 16.52 30 Pass
NVNT g 2462 Antl 14.593 0.87 15.46 30 Pass
NVNT n20 2412 Antl 16.675 0.16 16.84 30 Pass
NVNT n20 2437 Antl 16.018 0.13 16.15 30 Pass
NVNT n20 2462 Antl 15.894 0.16 16.05 30 Pass

Power NVNT b 2412MHz Antl

[— Keysight Spectrum Analyzes - Channel Power
RL R

Ref Offset 7 dB
Ref 27.00 dBm

[t g o

iCenter 2412 GHz
#Res BW 300 kHz

Channel Power

17.33 dBm /

MG

Center Freq 2.412000000 GHz

NSEIN ALTGH 10:30:23 AM Oct 21, 2024
Center Freq: 2.412000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

#FGain:Low Radio Device: BTS

#VBW 1 MHz
Power Spectral Density

20 MHz -55.68 dBm /Hz

STATUS

Power NVNT b 2437MHz Antl

[— Keysight Spectrum Analyzes - Channel Power

Ref Offset 6.89 dB
Ref 26.89 dBm

| etead]

iCenter 2,437 GHz
#Res BW 300 kHz

Channel Power

17.51 dBm /

MG

RL F
Center Freq 2.437000000 GHz

-

NSEIN ALTGH 10:31:43 AMOct 21, 2024

Center Freq: 2.437000000 GHz Radio Std: None

~s- Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

#FGain:Low Radio Device: BTS

e T,

#VBW 1 MHz

Power Spectral Density

-55.50 dBm /Hz

20 MHz

STATUS

Power NVNT b 2462MHz Antl
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[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq 2.462000000 GHz

#IFGain:Low.

Ref Offset 8.43 dB
Ref 26.43 dBm

poa P e eb et

Res BW 300 kHz
Channel Power

16.59 dBm /20 MHz

s Trig: Free Run

T ALIGN AL
Center Freq: 2.462000000 GHz

#Atten: 30 dB

#VBW 1 MHz
Power Spectral Density

-57.42 dBm

STATUS,

AvglHold: 100/100

=&
10:33:02 AN OCt 21, 2024
Radio Std: None

Radio Device: BTS

Power NVNT g 2412MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

RL A
Center Freq 2.412000000 GHz

#IFGain:Low.

Ref Offset 7 dB
Ref 27.00 dBm

Res BW 300 kHz
Channel Power

15.93 dBm /20 MHz

NSEIN ALIGN AL
Center Freq: 2.412000000 GHz
Trig: Free Run

#Atten: 30 dB

e At

#VBW 1 MHz
Power Spectral Density

-54.08 dBm

STATUS,

AvglHold: 100/100

10:34:21 AMOCt 21, 2024

Radio Std: None

Radio Device: BTS

S|
Ly

] "w,.mfa.dkm,m

Power NVNT g 2437MHz Antl

#IFGain:Low.

Ref Offset 8.89 dB
Ref 26.89 dBm

s Trig: Free Run

T ALIGN AL
Center Freq: 2.437000000 GHz

#Atten: 30 dB

B s

Res BW 300 kHz

Channel Power

15.65 dBm /20 MHz

#VBW 1 MHz

Power Spectral Density

-56.36 dBm

STATUS,

AvglHold: 100/100

=&
10:48:3 AN OCt 21, 2024
Radio Std: None

Radio Device: BTS

R TSP

Power NVNT g 2462MHz Antl

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email:

service@dl-cert.com
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[ Keysight Spectnum Analyzer - Channel Pawer =
RL R EN u N 10:49:03 AMOct 21,
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
- Trig: Free Run Avg|Hold: 1001100
AFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset8.43 dB
Ref 2643 dBm

A s TR

A

Center 2462 GHz
#Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

14.59 dBm /20 MHz -58.42 dBm /Hz

G STATUS

Power NVNT n20 2412MHz Antl

[ Keysight Spectnum Analyzer - Channel Pawer =
A EN N N 10:49:18 AM Oct 21,
Center Freq: 2.412000000 GHz Radio Std: None
- Trig: Free Run ‘AvglHold: 100100
SFGainLow #Atten: 30 dB Radio Device: BTS

Ref Offset 7 dB
Ref 27.00 dBm

b Ak o pn el g oA A ey,

N,
mmu.-.w..-.m-l,vw LT g

vy

Center 2412 GHz
#Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

16.67 dBm /20 MHz -56.34 dBm /Hz

STATUS

Power NVNT n20 2437MHz Antl

= Keysight Spectrum Analyzer - Channel Power =&
i RL Ca NSEIN ALIGN 10:49:41 AN OCt 21,
Center Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.89 dB
Ref 26.89 dBm

o M

Koo
e T

WO,

Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

16.02 dBm /20 MHz -55.99 dBm

sc STATUS,

Power NVNT n20 2462MHz Antl
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| Keysight Spectrum Analyzer - Channel Power =
z e NSEIN ALIGN AL 10:51:10 AM Oct 21, 2024

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None

s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset .43 dB
Ref 17.43 dBm

e MR |

|

#Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

15.89 dBm /20 MHz -58.12 dBm /Hz

sc STATUS,

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 9 of 33
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-6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT b 2412 Antl 7.532 0.5 Pass
NVNT b 2437 Antl 7.111 0.5 Pass
NVNT b 2462 Antl 6.853 0.5 Pass
NVNT g 2412 Antl 16.039 0.5 Pass
NVNT g 2437 Antl 16.018 0.5 Pass
NVNT g 2462 Antl 15.721 0.5 Pass
NVNT n20 2412 Antl 13.853 0.5 Pass
NVNT n20 2437 Antl 15.12 0.5 Pass
NVNT n20 2462 Antl 14.995 0.5 Pass

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 10 of 33
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-6dB Bandwidth NVNT b 2412MHz Antl

EN N N 10:30:35 AM Oct 21, 2024
Center Freq: 2.412000000 GHz Radio Std: None
s Trig: Free Run AvglHold: 100/100
#FGain:Low #Arten: 30 dB Radio Devis TS
M3 9
Ref Offset 7 €B Mkr3 2.415958 GHz
Ref 27.00 dBm -3.1423 dBm

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.412000000 GHz

N T e

#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms|

Occupied Bandwidth Total Power

12.792 MHz
Transmit Freq Error 191.50 kHz % of OBW Power 99.00 %
x dB Bandwidth 7.532 MHz x dB -6.00 dB

STATUS

-6dB Bandwidth NVNT b 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL 10:31:57 AMOct 2

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
. Trig: Free Run ‘AvglHold: 100100
#Atten: 30 dB Radio Device: BTS

£ Mkr3 2.440389 GHZ
Ref 26.89 dBm -3.6384 dBm

#FGain:Low

i
O e e Yl e

iCenter 2,437 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power

12.648 MHz
Transmit Freq Error -166.20 kHz % of OBW Power
x dB Bandwidth 7.111 MHz x dB

STATUS

-6dB Bandwidth NVNT b 2462MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW

Lt C ENSE:IN ] 10:33:16 AMOct
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 1001100
#AFGain:Low #Arten: 30 dB Radio Devi
yTr—— 2
Ref Offset 6.43 dB. Mkr3 2.465 3
Ref 26.43 dBm -6.3053 dBm

e g R

Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 16.8 dBm
12.159 MHz

Transmit Freq Error -73.097 kHz % of OBW Power 99.00 %

x dB Bandwidth 6.853 MHz x dB -6.00 dB

STATUS

-6dB Bandwidth NVNT g 2412MHz Antl

Page 11 of 33
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[ Keysight Spectrum Analyzer - Occupied BW
RL

Ref Offset 7 dB
Ref 27.00 dBm

Dyl e

Center 2412 GHz
#Res BW 100 kHz

Occupied Bandwidth

Center Freq 2.412000000 GHz

#FGain:Low

- v,.fu«\".-;’-,-m"fn'-'-.Vrv“

16.365 MHz

Transmit Freq Error
x dB Bandwidth

45.958 kHz
16.04 MHz

Center Freq: 2.412000000 GHz

s~ Trig: Free Run
#Arten: 30 dB

#VBW 300 kHz

Total Power

% of OBW Power
x dB

b inanin)

10:34:37 AM Oct 21, 2024
Radio Std: None
‘AvglHold: 100100
Radio Device: BTS

Mkr3 2.420066 GHz]
-2.5533 dBm

<
"‘Jer.v,-l."‘(‘.‘vu'wﬂf\

Span 30 MHz|
Sweep 3.333 ms

20.0 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT g 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

Ref Offset 6.89 dB
Refl 26.89 dBm

o
o
e

ra
bl

#Res BW 100 kHz

Occupied Bandwidth

#FGain:Low

16.351 MHz

Transmit Freq Error
x dB Bandwidth

-27.317 kHz
16.02 MHz

Center Freq: 2.437000000 GHz

s~ Trig: Free Run
#Arten: 30 dB

#VBW 300 kHz

Total Power

% of OBW Power
x dB

10:42:03 AM Oct. :
Radio Std: None
‘AvglHold: 100100

Radio Device: BTS

Mkr3 2.444982 GHZ]
-6.5855 dBm

Span 30 MHz|
Sweep 3.333 ms

20.7 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT g 2462MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

Ref Offset8.43 dB
Ref 2643 dBm

WP

#Res BW 100 kHz

Occupied Bandwidth

#FGain:Low

Center Freq: 2.462000000 GHz

s~ Trig: Free Run
#Arten: 30 dB

tpnerpt LA Y

16.248 MHz

Transmit Freq Error
x dB Bandwidth

-48.231 kHz
15.72 MHz

#VBW 300 kHz

Total Power

% of OBW Power
x dB

10:44:42 AMOct 21, 2024
Radio Std: None
‘AvglHold: 100100

Radio Ds TS

Mkr3 2.469812 GHZ]
-7.9061 dBm

T T

Span 30 MHz|
Sweep 3.333 ms

18.7 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT n20 2412MHz Antl

Test Report
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[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.412000000 GHz

—-—
#FGain:Low

Ref Offset 7 dB
Ref 27.00 dBm

A2

RS PR

ity e

Center 2412 GHz
#Res BW 100 kHz

Occupied Bandwidth

17.592 MHz
63.887 kHz
13.85 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.412000000 GHz
‘AvglHold: 100100

Trig: Free Run
#Arten: 30 dB

N NURRIVINY FRUH, WO IR VR WOV, ST
W

#VBW 300 kHz

Total Power

% of OBW Power
x dB

STATUS

10:46:14 AMOct 21, 2024
Radio Std: None

Radio Devi TS

Mkr3 2.41899 GHzZ
-2.8093 dBm

[

AN o

Span 30 MHz|
Sweep 3.333 ms

-6dB Bandwidth NVNT n20 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

#FGain:Low

Ref Offset 6.89 dB
Ref 26.89 dBm

J
.
Wit

#Res BW 100 kHz

Occupied Bandwidth
17.572 MHz
-35.753 kHz
15.12 MHz

Transmit Freq Error
x dB Bandwidth

e )

Center Freq: 2.437000000 GHz
s Trig: Free Run

#Arten: 30 dB

#VBW 300 kHz

Total Power

% of OBW Power
x dB

‘AvglHold: 100100

it sl

17.5 dBm

99.00 %
-6.00 dB

STATUS

10:49:57 AMOct
Radio Std: None

Radio Device: BTS

Mkr3 2.444524 GHZ]
-3.2477 dBm

.3

\ﬁM.*.ﬂ,,l\_!‘»\,w-

Span 30 MHz|
Sweep 3.333 ms

-6dB Bandwidth NVNT n20 2462MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

Center Freq: 2.462000000 GHz
‘AvglHold: 100100

+-  Trig: Free Run

#FGain:Low

Ref Offset8.43 dB
Ref 2643 dBm

w.rnl.«"m'\\rv\'ﬂfj

#Res BW 100 kHz

Occupied Bandwidth
17.426 MHz
-48.014 kHz
15.00 MHz

Transmit Freq Error
x dB Bandwidth

#Arten: 30 dB

#VBW 300 kHz

Total Power

% of OBW Power
x dB

10:51:27 AMOct 21, 2024
Radio Std: None

Radio Ds TS

Mkr3 2.46945 GHz
-7.1426 dBm

W)
A

Span 30 MHz|
Sweep 3.333 ms

99.00 %
-6.00 dB

STATUS

Test Report
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Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT b 2412 Antl 12.6758111
NVNT b 2437 Antl 12.57639021
NVNT b 2462 Antl 12.14412881
NVNT g 2412 Antl 16.44599768
NVNT g 2437 Antl 16.457806
NVNT g 2462 Antl 16.24208265
NVNT n20 2412 Antl 17.67028103
NVNT n20 2437 Antl 17.57758855
NVNT n20 2462 Antl 17.41571343

OBW NVNT b 2412MHz Antl

L A NSE:IN ALIGH 10:30:29 AMOct 21, 2024
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
s Trig: Free Run AvglHold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

—
[— Keysight Spectrum Analyzer - Occupied BW

Ref Offset 7 dB
Ref 27.00 dBm

F A - n
Lade ety e T

iCenter 2,412 GHz Span 30 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.0 dBm
12.676 MHz

Transmit Freq Error FARREN (F % of OBW Power 99.00 %
x dB Bandwidth 16.36 MHz x dB -26.00 dB

MG STATUS

OBW NVNT b 2437MHz Antl

—
[ Keysight Spectrum Analyzer - Occupied BW =
L L A SEIN ALTGH 10:31:49 AMOct 21, 2024
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
s Trig: Free Run AvglHold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.89 dB
Ref 26.89 dBm

| *‘,J.k.‘r"".\rh\\.—-‘.,nl'.u..

iCenter 2,437 GHz Span 30 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.2 dBm
12.576 MHz

Transmit Freq Error -146.61 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.19 MHz x dB -26.00 dB

MG STATUS

OBW NVNT b 2462MHz Ant1

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 14 of 33
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[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.462000000 GHz

o=

#FGain:Low

Ref Offset8.43 dB
Ref 2643 dBm

R

Center 2462 GHz
#Res BW 200 kHz

Occupied Bandwidth
12.144 MHz
-63.615 kHz
15.77 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.462000000 GHz

10:33:09 AM Oct 21,
Radio Std: None
Trig: Free Run ‘AvglHold: 100100
#Atten: 30 dB Radio Device: BTS

#VBW 620 kHz Sweep 1.333 ms|

Total Power

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

OBW NVNT g 2412MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

o=

#FGain:Low

Ref Offset 7 dB

Ref 27.00 dBm

A

Center 2412 GHz
#Res BW 200 kHz

Occupied Bandwidth

16.446 MHz
74.933 kHz
19.40 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.412000000 GHz

10:34:29 AM Oct 21, 2024
Radio Std: None
Trig: Free Run ‘AvglHold: 100100
#Atten: 30 dB Radio Device: BTS

oo kW gl

"'-ur\]'r

A
A

Span 30 MHz|

#VBW 620 kHz Sweep 1.333 ms|

Total Power 19.5 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

OBW NVNT g 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.437000000 GHz

#FGain:Low

Ref Offset 6.89 dB
Ref 26.89 dBm

o

II\"
"

e

Center 2437 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.458 MHz
-24.098 kHz
19.44 MHz

Transmit Freq Error
x dB Bandwidth

o=

Center Freq: 2.437000000 GHz

10:41:57 AMOct 21,
Radio Std: None

Trig: Free Run Avg|Hold: 1001100
#Arten: 30 dB Radio Device: BTS

A N/ A g A
N

! A
LI NEITSNY

Span 30 MHz|

#VBW 620 kHz Sweep 1.333 ms|

Total Power 20.1 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

OBW NVNT g 2462MHz Antl

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com

Page 15 of 33


mailto:service@dl-cert.com

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.462000000 GHz

#FGain:Low

Ref Offset8.43 dB
Ref 2643 dBm

W
bt

Center 2462 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.242 MHz
-35.384 kHz
19.09 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.462000000 GHz

s~ Trig: Free Run

#Arten: 30 dB

#VBW 620 kHz

Total Power

% of OBW Power
x dB

‘AvglHold: 100100

18.3 dBm

99.00 %
-26.00 dB

STATUS

10:44:34 AMOct 21,
Radio Std: None

Radio Device: BTS

"y
oo,

Span 30 MHz|
Sweep 1.333 ms

OBW NVNT n20 2412MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

#FGain:Low

Ref Offset 7 dB
Ref 27.00 dBm

"
st bl

Center 2412 GHz
#Res BW 200 kHz

Occupied Bandwidth

17.670 MHz
108.11 kHz
20.47 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.412000000 GHz

s~ Trig: Free Run
#Arten: 30 dB

#VBW 620 kHz

Total Power

% of OBW Power
x dB

‘AvglHold: 100100

e ek

19.7 dBm

99.00 %
-26.00 dB

STATUS

B
10:46:07 AMOct 21, 2024
Radio Std: None

Radio Device: BTS

1‘““\“n',im&!,u‘ g
b

Span 30 MHz|
Sweep 1.333 ms

OBW NVNT n20 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.437000000 GHz

#FGain:Low

Ref Offset 6.89 dB
Ref 26.89 dBm

\'.-ﬂ‘-..«ﬁ'm'r-r."

Center 2437 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.578 MHz
-40.586 kHz
20.07 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.437000000 GHz

s~ Trig: Free Run
#Arten: 30 dB

#VBW 620 kHz

Total Power

% of OBW Power
x dB

‘AvglHold: 100100

JRPCAPRNR | Y, PO it i Vg ; N
e L W WY

17.4 dBm

99.00 %
-26.00 dB

STATUS

10:49:49 AMOct 21,
Radio Std: None

Radio Device: BTS

F‘».-«"*mt«'w\,

Span 30 MHz|
Sweep 1.333 ms

OBW NVNT n20 2462MHz Antl

Test Report

Tel: 400-688-3552
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Email:

service@dl-cert.com

Page 16 of 33


mailto:service@dl-cert.com

[ Keysight Specinum Analyzer - Occupied 8V =
RL C ENSEIN 7] 10:51:19 AMOct 21, 2024
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
- Trig: Free Run Avg|Hold: 1001100
SFGainLow #Atten: 30 dB Radio Device: BTS

Ref Offset 8.43 dB
Ref 2643 dBm

: . "
o e e T

%
: o Y
T | W i,

iCenter 2,462 GHz ] Span 30 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power
17.416 MHz

Transmit Freq Error -52.981 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.71 MHz x dB -26.00 dB

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 17 of 33
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Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Max PSD (dBm) Duty Factor (dB) Total PSD (dBm) Limit (dBm) | Verdict
NVNT b 2412 Antl -7.312 0.14 -7.172 8 Pass
NVNT b 2437 Antl -8.371 0.14 -8.231 8 Pass
NVNT b 2462 Antl -9.326 0.18 -9.146 8 Pass
NVNT g 2412 Antl -12.426 0.87 -11.556 8 Pass
NVNT g 2437 Antl -12.33 0.87 -11.460 8 Pass
NVNT g 2462 Antl -14.018 0.87 -13.148 8 Pass
NVNT n20 2412 Antl -11.663 0.16 -11.503 8 Pass
NVNT n20 2437 Antl -11.979 0.13 -11.849 8 Pass
NVNT n20 2462 Antl -14.38 0.16 -14.220 8 Pass

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 18 of 33
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PSD NVNT b 2412MHz Antl

we Keysight Spectrum Analyzer - Swept SA

g R Q. SEIN GN AL

Center Freq 2.412000000 GHz . Avg Type: RMS
st -+ Trig: Free Run Avg|Hold: 1001100
ow #Atten: 30 dB

Ref Offset 7 dB Mkr1 2.410 990 5 GHZ

Ref 20.00 dBm -7.312 dBm

Center 2.41200 GHz Span 30.00 MHz|
#VBW 10 kHz* Sweep 4.084 s (20001 pts)

PSD NVNT b 2437MHz Antl

| Keysight Spectrum Analyzer - Swept SA =l
X/ < A NSE:IN ALIGN AL 11:24:23 AMOct 21,
Center Freq 2.437000000 GHz . Avg Type: RMS Trecz ()
Fost ~+- Trig: Free Run Avg|Hold: 1001100
ow #Atten: 30 dB

Mkr1 2.436 431 5 GHZ
Ref Offset 5,69 dB.
Ref 20.00 dBm -8.371 dBm

Center 2.43700 GHz Span 30.00 MHz|
#Res BW 3.0 kHz #VBW 10 kHz* Sweep 4.084 s (20001 pts)

sc STATUS,

PSD NVNT b 2462MHz Antl

we Keysight Spectrum Analyzer - Swept SA
— S NSE ALIGN AL

Avg Type: RMS
st -+ Trig: Free Run Avg|Hold: 1001100
ow #Atten: 30 dB

RL A
Center Freq 2.462000000 GHz

Mkr1 2.460 945 5 GHz
Ref Offset5.43 dB.
Ref 20.00 dBm -9.326 dBm

Center 2.46200 GHz Span 30.00 MHz|
#VBW 10 kHz* Sweep 4.084 s (20001 pts)

PSD NVNT g 2412MHz Antl

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 19 of 33
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[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.412000000 GHz

Ref Offset 7 dB
Ref 20.00 dBm

Center 2.41200 GHz
#Res BW 3.0 kHz

rFast s~ Trig: Free Run
ow #Atten: 30 dB

#VBW 10 kHz*

Avg Type: RMS

AvglHold: 100/100 R

Mkr1 2.415 142 5 GHZ
-12.426 dBm

Span 30.00 MHz|
Sweep 4.084 s (20001 pts)

STATUS,

PSD NVNT g 2437MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

RL A
Center Freq 2.437000000 GHz

Ref Offset 6.89 dB
Ref 20.00 dBm

Center 2.43700 GHz
#Res BW 3.0 kHz

PO fast —s~ Trig: Free Run
IFGain:Low #Atten: 30 dB

#VBW 10 kHz*

GN AL
Avg Type: RMS

AvglHold: 100/100

Span 30.00 MHz|
Sweep 4.084 s (20001 pts)

STATUS,

PSD NVNT g 2462MHz Antl

| — Keysight Spectrum Analyzer - Swept S4
G AL -

Ref Offset 6.43 dB
Ref 20.00 dBm

Center 2.46200 GHz
#Res BW 3.0 kHz

ot - Trig: Free Run
#Atten: 30 dB

#VBW 10 kHz*

AL
Avg Type: RMS
Avg|Hold: 1001100 R
Mkr1 2.461 002 5 GHZ
-14.018 dBm

Span 30.00 MHz|
Sweep 4.084 s (20001 pts)

STATUS,

PSD NVNT n20 2412MHz Antl

Test Report
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Web:www.dl-cert.com
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[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.412000000 GHz

Trig: Free Run

Fast —+—
ow #Atten: 30 dB

Ref Offset 7 dB
Ref 20.00 dBm

#VBW 10 kHz*

Avg Type: RMS
Avg|Hold: 1001100

Mkr1 2.414 784 0 GHZ
-11.663 dBm

STATUS,

PSD NVNT n20 2437MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

RL A
Center Freq 2.437000000 GHz

Fost —+— Trig: Free Run
#Atten: 30 4B

Ref Offset 6.89 dB
Ref 20.00 dBm

Center 2.43700 GHz

#Res BW 3.0 kHz #VBW 10 kHz*

GN AL
Avg Type: RMS

AvglHold: 100/100

MKkr1 2.435 734 0 GHZ
-11.979 dBm

Span 30.00 MHz|
Sweep 4.084 s (20001 pts)

STATUS,

PSD NVNT n20 2462MHz Antl

| — Keysight Spectrum Analyzer - Swept S4
G AL . T

Trig: Free Run

Fast —+—
o #Atten: 30 dB

Ref Offset 6.43 dB
Ref 20.00 dBm

Center 2.46200 GHz
#Res BW 3.0 kHz

sc

#VBW 10 kHz*

IGN AL 01:41:36 PM Oct 2

Avg Type: RMS
Avg|Hold: 1001100

Mkr1 2.461 362 5 GHZ
-14.380 dBm

Span 30.00 MHz|
Sweep 4.084 s (20001 pts)

STATUS,

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dl-cert.com
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Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT b 2412 Antl -50.13 -30 Pass
NVNT b 2462 Antl -53.26 -30 Pass
NVNT g 2412 Antl -42.17 -30 Pass
NVNT g 2462 Antl -53.3 -30 Pass
NVNT n20 2412 Antl -31.98 -30 Pass
NVNT n20 2462 Antl -50.44 -30 Pass

Band Edge NVNT b 2412MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA

AL
Center Freq 2.412000000 GHz

Avg Type: Log-Pwr

PNO: Fast ~+—  17ig: Free Run Avg|Hold: 100100
IFGain:Low #Arten: 30 dB

Mkr1 2.412 57 GHz

Ref Offset 7 dB 2.467 dBm

Ref 20.00 dBm

L P
Si¥ v W

Center 2.41200 GHz
#Res BW 100 kHz #VBW 300 kHz

MG STATUS

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

Band Edge NVNT b 2412MHz Antl Emission

Avg Type: Log-Pwr
Avg[Hold: 1001100

.377000000 GHz
ost —»—  Trig: Free Run
IFGain:Low #Arten: 30 dB
Ref Offset 7 dB.
Ref 20,00 dBm

PR Y S (WO STAFYY IS PP PSP

Start 2.32700 GHz Stop 2.42700 GHz|

#VBW 300 kHz

#Res BIW 100 kHz Sweep 0.600 ms (1001 pts)

2400 0 GHz
24000 GHz
23983 GHz

5071
50,719 dBm |
47,668 dBim |

MG STATUS

Band Edge NVNT b 2462MHz Antl Ref

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dl-cert.com
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[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.462000000 GHz

PHO: Fast ~+~

IFGain:Low

Ref Offset 6.43 dB
Ref 20.00 dBm

Center 2.46200 GHz
#Res BW 100 kHz

#VBW 300 kHz Sweep 2.933 ms (1001 pts)

Avg Type: Log-Pwr

Trig: Free Run Avg|Hold: 1001100

#Arten: 30 dB

Mkr1 2.462 84 GHz
1.403 dBm

Span 30.00 MHz|

STATUS

Band Edge NVNT b 2462MHz Antl Emission

it Spectrum Analyzer - Swept SA

AL
Center Freq 2.497000000 GHz
PNO: Fast  ~#—
1FG

Ref Offset 6.43 dB
Ref 20,00 dBm

N 10:33:25 AH
Avg Type: Log-Pwr

Trig: Free Run Avg|Hold: 1001100

#Arten: 30 dB

1.480 dBm

S AN AP ettt NP 40 S b g gt

Stop 2.54700 GHz|
Sweep 0.600 ms (1001 pts)

m
54,528 dBm |
54,034 dBm |
51,868 dBm |

STATUS

Band Edge NVNT g 2412MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.412000000 GHz
PNO: Fast  ~#—
IFGain:Low

Ref Offset 7 dB
Ref 20.00 dBm

Center 2.41200 GHz
#Res BW 100 kHz

G

Trig: Free Run
#Arten: 30 dB

#VBW 300 kHz

Avg Type: Log-Pwr
Avg[Hold: 1001100

Mkr1 2.413 26 GHz
3.213 dBm

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

STATUS

Band Edge NVNT g 2412MHz Antl Emission

Test Report
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it Spectrum Analyzer - Swept SA

3
Center Freq 2.377000000 GHz

st

Ref Offset 7 dB
Ref 20,00 dBm

fortrcmdrticrim g v

Start 2.32700 GHz
#Res BW 100 kHz

s~ Trig: Free Run
ow

#VBW 300 kHz

.‘Avg Type: Log-Pwr
Avg[Hold: 1001100
#Atten: 30 dB
Mkr1 2.413 3 GHZ]
3.150 dBm

Stop 2.42700 GHz|
Sweep 0.600 ms (1001 pts)

X

2.400 0 GHz

-40.0;
2.400 0 GHz -40.029 dB
2.397 0 GHz -38.965 dBm

Band Edge NVNT g 2462MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA
RL E

Center Freq 2.462000000 GHz

PHO: Fast ~+—  17ig: Free Run

IFGain:Low

Ref Offset 6.43 dB
Ref 20.00 dBm

Center 2.46200 GHz
Res BW 100 kHz

#VBW 300 kHz Sweep 2.933 ms (1001 pts)

Avg Type: Log-Pwr
Avg[Hold: 1001100
#Atten: 30 dB

Span 30.00 MHz|

STATUS

Band Edge NVNT g 2462MHz Antl Emission

it Spectrum Analyzer - Swept SA

3
Center Freq 2.497000000 GHz

Ref Offset 6.43 dB
Ref 20,00 dBm

Start 2.44700 GHz
#Res BW 100 kHz

s~ Trig: Free Run
#Arten: 30 dB

Avg Type: Log-Pwr
Avg[Hold: 1001100

Mkr1 2.463 3 GHZ]
2.206 dBm

Stop 2.54700 GHz|
Sweep 0.600 ms (1001 pts)

Band Edge NVNT n20 2412MHz Ant1 Ref

Test Report
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[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.412000000 GHz

PNO: Fast ~+— 11ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 7 dB
Ref 20.00 dBm

Center 2.41200 GHz
#Res BW 100 kHz #VBW 300 kHz

N 10:46:20 AM Oct
Avg Type: Log-Pwr TRACE
Avg[Hold: 1001100

Mkr1 2.416 98 GHz
3.590 dBm)

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

STATUS

Band Edge NVNT n20 2412MHz Antl Emission

Keysight Spectrum Analyzer - Swept SA

RL
Center Freq 2.377000000 GHz
PNO: Fast ~+—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 7 dB
Ref 20,00 dBm

B porg 4 0 oS b NI Wiy g e 2V TPV PP "

Start 2.32700 GHz
#Res BW 100 kHz #VBW 300 kHz

Avg Type: Log-Pwr
Avg[Hold: 1001100

Mkr1 2.419 5 GHZ]
2.850 dBm

Stop 2.42700 GHz|
Sweep 0.600 ms (1001 pts)

419 5 GH 8 m
2.400 0 GHz -31.737 dBm |
2.400 0 GHz -31.737 dBm |
23998 GHz -28.392 dBm |

STATUS

Band Edge NVNT n20 2462MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.462000000 GHz
PNO: Fast ~+—  17ig: Free Run
IFGain:Low #Arten: 30 dB

Ref Offset 6.43 dB
Ref 20.00 dBm

k!
o]

»
u,ﬁ,{.,’*-‘,ll'

Center 2.46200 GHz
#Res BW 100 kHz #VBW 300 kHz

G

Avg Type: Log-Pwr
Avg[Hold: 1001100

Mkr1 2.460 71 GHz
-0.560 dBm|

i) fong I

ket
Py

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

STATUS

Band Edge NVNT n20 2462MHz Antl Emission

Test Report
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it Spectrum Analyzer - Swept SA
RL

Center Freq 2.497000000 GHz Avg Type: Log-Pwr
PNO: Fast ~—+—  Trig: Free Run Avg[Hold: 1001100
1FG ow

Mkr1 2.463 2 GHZ
Ref Offset 6.43 dB >
Ref 20,00 dBm -0.381 dBm

'y
et 'u hat),

x4
Y

R TR ST S NPNSE L SRR (e e %

Start 2.44700 GHz Stop 2.54700 GHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)

51005 dBm |
53,839 dBm |
51005 dBm |

Test Report
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Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT b 2412 Antl -44.81 -30 Pass
NVNT b 2437 Antl -44.69 -30 Pass
NVNT b 2462 Antl -43.95 -30 Pass
NVNT g 2412 Antl -45.79 -30 Pass
NVNT g 2437 Antl -46.59 -30 Pass
NVNT g 2462 Antl -45.13 -30 Pass
NVNT n20 2412 Antl -46.09 -30 Pass
NVNT n20 2437 Antl -43.31 -30 Pass
NVNT n20 2462 Antl -41.97 -30 Pass

Tx. Spurious NVNT b 2412MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA

RL F
Center Freq 2.412000000 GHz X
PNO: Fast -+~ 1rig: Free Run
IFGain:Low Atten: 24 dB

Avg Type: Log-Pwr
AvglHold: 100/100

Mkr1 2.411 76 GHZ

Ref Offset 7 dB 2.632 dBm)

Ref 20.00 dBm

1

AR e
. I spdv (i ity L
W

Al i
el i
¥

Span 30.00 MHz|

Center 2.41200 GHz
R Sweep 2.933 ms (1001 pts)

#VBW 300 kHz

MG STATUS

Tx. Spurious NVNT b 2412MHz Antl Emission

| Keysight Spectrum Analyzer - Swept SA
RL E F
Center Freq 13.265000000 GHz

PNO: Fast -+~ 1rig: Free Run
Atten: 24 dB

Avg Type: Log-Pwr
AvglHold: 10110
IFGain:Low

12 GHz

Ref Offset 7 dB e
0 2.330 dBm)

Ref 20.00 dBm

U S v

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

FUNCTION VALUE

#VBW 300 kHz

Y FUNCTION WIDTH

0 dBm
-42.189 dBm |
51,550 dBm |
55,672 dBm |
-57.700 dBm |

Tx. Spurious NVNT b 2437MHz Ant1l Ref

Test Report
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[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.437000000 GHz

PNO: Fast ~+— 11ig: Free Run
IFGain:Low Atten: 24 dB

Ref Offset 6.89 dB
Ref 20.00 dBm

Center 2.43700 GHz

#Res BW 100 kHz #VBW 300 kHz

Avg Type: Log-Pwr

AvglHold: 100100

Mkr1 2.437 60 GHz
2.271 dBm)

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

STATUS

TX. Spurious NVNT b 2437MHz Ant1 Emission

it Spectrum Analyzer - Swept SA

AL
Center Freq 13.265000000 GHz
Trig: Free Run
Atten: 24 dB

Ref Offset 6.89 dB
Ref 20,00 dBm

‘1

U

Avg Type: Log-Pwr

AvglHold: 10/10

Mkr1 2.439 GHz
1.447 dBm

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

447 dBm
42.428 dBm |
55,957 dBm |
55932 dBm |
57.656 dBm |

STATUS

Tx. Spurious NVNT b 2462MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.462000000 GHz
PNO: Fast ~+— 17ig: Free Run
IFGain:Low Atten: 24 dB

Ref Offset 6.43 dB
Ref 20.00 dBm

Center 2.46200 GHz
#Res BW 100 kHz

G

#VBW 300 kHz

Avg Type: Log-Pwr
Avg[Hold: 1001100

Mkr1 2.461 46 GHz
1.333 dBm

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

STATUS

Tx. Spurious NVNT b 2462MHz Ant1 Emission

Test Report
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it Spectrum Analyzer - Swept SA

AL ENSE-IN 7]

Center Freq 13.265000000 GHz Avg Type: Log-Pwr
PNO: Fast ~—+—  Trig: Free Run AvglHold: 10/10
1FG ow Atten: 24 dB

Ref Offset 6.43 dB
Ref 20,00 dBm

1
¢
AP

SR

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

42.626 dBm |
56,092 dBm |
56.140 dBm |
57.643 dBm |

TX. Spurious NVNT g 2412MHz Antl Ref

[ Keysight Spectnum Analyzer - Swept 54 p = 5
RL R e -
Center Freq 2.412000000 GHz Avg Type: Log-Pwr

PNO: Fast ~—+—  Trig: Free Run Avg[Hold: 1001100

IFGain:Low Atten: 24 dB

Ref Offset 7 dB
Ref 20.00 dBm

Wi r'IJ”IL"L o

Center 2.41200 GHz Span 30.00 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

STATUS

Tx. Spurious NVNT g 2412MHz Ant1 Emission

it Spectrum Analyzer - Swept SA

AL ENSE-IN 7]
Center Freq 13.265000000 GHz Avg Type: Log-Pwr
PNO: Fast ~—+—  Trig: Free Run AvglHold: 10/10
Atten: 24 dB

Ref Offset 7 dB
Ref 20,00 dBm 2.610 dBm

'1

=
bt b P

I ‘W.H"u P e b A Ao

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

42.572dBm |
55,687 dBm |
54,774 dBm |
57.420 dBm |

G STATUS

Tx. Spurious NVNT g 2437MHz Antl Ref

Test Report
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[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.437000000 GHz

PNO: Fast ~+— 11ig: Free Run
IFGain:Low Atten: 24 dB

Ref Offset 6.89 dB
Ref 20.00 dBm

Center 2.43700 GHz

#Res BW 100 kHz #VBW 300 kHz

Avg Type: Log-Pwr
Avg[Hold: 1001100

Mkr1 2.438 26 GHz
3.469 dBm)

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

STATUS

TX. Spurious NVNT g 2437MHz Ant1 Emission

it Spectrum Analyzer - Swept SA

AL
Center Freq 13.265000000 GHz
Trig: Free Run
Atten: 24 dB

Ref Offset 6.89 dB
Ref 20,00 dBm

’1

ks

S—
AR g

Avg Type: Log-Pwr
AvglHold: 10/10

Mkr1 2.439 GHz
2.636 dBm

i
b, st

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

§36 dBm
43127 dBm |
55,885 dBm |
56.153 dBm |
57,681 dBm |

STATUS

Tx. Spurious NVNT g 2462MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.462000000 GHz
PNO: Fast ~+— 17ig: Free Run
IFGain:Low Atten: 24 dB

Ref Offset 6.43 dB
Ref 20.00 dBm

'r".'faf‘n- “J

Center 2.46200 GHz
#Res BW 100 kHz

G

#VBW 300 kHz

Avg Type: Log-Pwr
Avg[Hold: 1001100

Mkr1 2.463 26 GHz
2.197 dBm)

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

STATUS

Tx. Spurious NVNT g 2462MHz Ant1 Emission

Test Report
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Keysight Spectrum Analyzer - Swept 54
3
Center Freq 13.265000000 GHz
PH

ot —+- Trig: Free Run
IFGain:Low Atten: 24 dB

Ref Offset 6.43 dB
Ref 20,00 dBm

.1

b

5

A el

#VBW 300 kHz

Avg Type: Log-Pwr
AvglHold: 10/10

. ot
ST B

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

-42.936
-57.502 dB
-56.084 dBm

Tx. Spurious NVNT n20 2412MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA

RL

Center Freq 2.412000000 GHz

PNO: Fast ~+— 11ig: Free Run
IFGain:Low Atten: 24 dB

Ref Offset 7 dB
Ref 20.00 dBm

Fr et

U

V‘,,. Y J'll \l.»

Center 2.41200 GHz

Res BW 100 kHz

#VBW 300 kHz

Avg Type: Log-Pwr

AvglHold: 100100

Mkr1 2.417 01 GHZ
3.472 dBm)

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

STATUS

Tx. Spurious NVNT n20 2412MHz Ant1 Emission

it Spectrum Analyzer - Swept SA

3
Center Freq 13.265000000 GHz

— s~ Trig: Free Run
Atten: 24 dB

Ref Offset 7 dB
Ref 20,00 dBm

"\

Avg Type: Log-Pwr

AvglHold: 10/10

Mkr1 2.412 GHz
0.390 dBm

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

Tx. Spurious NVNT n20 2437MHz Antl Ref

Test Report
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[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.437000000 GHz

PNO: Fast ~+— 11ig: Free Run
IFGain:Low Atten: 24 dB

Ref Offset 6.89 dB
Ref 20.00 dBm

Center 2.43700 GHz

#Res BW 100 kHz #VBW 300 kHz

Avg Type: Log-Pwr
Avg[Hold: 1001100

Mkr1 2.438 23
0.745 dBm

Nt o
y’\r“ I“ i ﬂ||'.,

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

STATUS

Tx. Spurious NVNT n20 2437MHz Ant1 Emission

it Spectrum Analyzer - Swept SA

AL
Center Freq 13.265000000 GHz
Trig: Free Run
Atten: 24 dB

Ref Offset 6.89 dB
Ref 20,00 dBm

‘1

Avg Type: Log-Pwr
AvglHold: 10/10

Mkr1 2.439 GHz
-0.597 dBm

TP

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

97 dBm
42,563 dBm |
55533 dBm |
55305 dBm |
57.514 dBm |

STATUS

Tx. Spurious NVNT n20 2462MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.462000000 GHz
PNO: Fast ~+— 17ig: Free Run
IFGain:Low Atten: 24 dB

Ref Offset 6.43 dB
Ref 20.00 dBm

Center 2.46200 GHz
#Res BW 100 kHz

G

#VBW 300 kHz

Avg Type: Log-Pwr
Avg[Hold: 1001100

Mkr1 2.463 29 GHz
-0.142 dBm|

]
*f"“ﬂh« i

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

STATUS

Tx. Spurious NVNT n20 2462MHz Antl Emission
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it Spectrum Analyzer - Swept SA

AL
Center Freq 13.265000000 GHz

Ref Offset

01

dB
Ref 20.00 dBm

Avg Type: Log-Pwr
- Trig: Free Run AvglHold: 10/10
Atten: 24 dB

JFPRESRES

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

42.111dBm |
57,204 dBm |
56.250 dBm |
56,851 dBm |
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